

# Infliximab for patients with neuro-Behcet's disease: case series and literature review

Afshin Borhani Haghighi · Anahid Safari ·  
Mohammad Ali Nazarinia · Zahra Habibagahi ·  
Saeedeh Shenavandeh

Received: 19 January 2011 / Accepted: 24 February 2011 / Published online: 24 March 2011  
© Clinical Rheumatology 2011

**Abstract** This study aims to report the therapeutic effects of anti-tumor necrotic factor antibody, infliximab, for treatment of neuro-Behcet's disease (NBD) and to review the literature. We described four patients (all male, median age 40 years old) who fulfilled the International Study Group criteria for Behcet's disease (BD) and presented with neurological complication. Demographic and clinical characteristics of the patients, dose, therapeutic effects, and adverse drug reaction (ADR) of infliximab were reported. Two patients had secondary progressive, one relapsing progressive, and one primary progressive course (median duration of BD and NBD 11 and 2 years, respectively). Two patients each

received infliximab with 3 and 5 mg/kg infusions, respectively. The patients received infliximab for median of 22 weeks. Clinical responses were unsatisfactory for two patients on 3 mg/kg regimen; and good in two patients on 5 mg/kg and monthly intravenous 500–1,000 mg cyclophosphamide. Varicella zoster infection was seen as a major ADR in one patient. Our results with infliximab were not as promising as the previous reports. Infliximab, 5 mg/kg per dose with adjuvant immunosuppressive therapy, is probably more effective than other regimens.

**Keywords** Anti-tumor necrotic factor antibody · Behcet syndrome · Behcet's disease · Infliximab · Neuro-Behcet's disease

**Dedication** In memory of our deceased patients.

A. Borhani Haghighi  
Transgenic Technology Research Center,  
Shiraz University of Medical Sciences,  
Shiraz, Iran

A. Borhani Haghighi  
Departments of Neurology,  
Shiraz University of Medical Sciences,  
Shiraz, Iran

A. Borhani Haghighi (✉)  
Department of Neurology and Psychiatry, Saint Louis University,  
1438 Monteleone Hall, South Grand Boulevard,  
Saint Louis, MO 63104, USA  
e-mail: borhanihaghighi@yahoo.com

A. Safari  
Research Center for Traditional Medicine and History of  
Medicine, Shiraz University of Medical Sciences,  
Shiraz, Iran

M. A. Nazarinia · Z. Habibagahi · S. Shenavandeh  
Division of Rheumatology, Departments of Internal Medicine,  
Shiraz University of Medical Sciences,  
Shiraz, Iran

## Abbreviations

TNF	Tumor necrotic factor
CSF	Cerebrospinal fluid
INFX	Infliximab
COL	Colchicines
Cs	Corticosteroids
AZT	Azathioprine
CTX	Cyclophosphamide
CsA	Cyclosporine A
PDSN	Prednisolone
MTX	Methotrexate
IVMP	Intravenous methylprednisolone

## Introduction

Neuro-Behcet's disease (NBD) is the constellation of particular neurologic syndromes as a direct result of Behcet's disease (BD). Central nervous system involvement in NBD is categorized into two main subdivisions:

parenchymal NBD including brainstem, hemispherical, spinal, meningoencephalitic or mixed involvements; and non-parenchymal NBD including dural sinus thrombosis, pseudotumor cerebri, arterial occlusion, and/or aneurisms. A less common mixed parenchymal and non-parenchymal subgroup can be considered in some patients [1, 2].

There are plenty of controversies in treatment of NBD [3]. Corticosteroids (Cs) and disease-modifying anti-rheumatic drugs have been used conventionally but “biologics” have been advocated recently. As tumor necrosis factor (TNF)-alpha is believed to have a crucial role in etiology of BD, TNF-alpha blockade has been advocated for treatment of different manifestations of BD [4].

Here, we report our experience in administration of anti-TNF antibody, infliximab (INFX), for treatment of NBD and review the literature.

### Case reports

All patients fulfilled the International Study Group criteria for BD [5] and referred to BD clinic affiliated to Shiraz University of Medical Sciences, Shiraz, southern Iran, from January 2006 to August 2009. Other rheumatologic disorders, atherosclerotic or cardiogenic stroke, multiple sclerosis, septic meningitis, acquired immune deficiency syndrome, and other major differential diagnoses were ruled out. In addition to Cs and immunosuppressive drugs, they might be received colchicines or sulfasalazine. Off-label usage of INFX was thoroughly explained to the patients and written informed consent was taken. Heart failure, liver abnormalities, and tuberculosis and other active infections were excluded before administration of INFX.

INFX 3 or 5 mg/kg was administered by intravenous infusion at weeks 0, 2, 6, and every 8 weeks then. No infusion reaction was seen. Severe leucopenia (absolute granulocyte count less than 1,500) or increase liver enzymes (>3 times to base line) were not seen. Demographic and clinical characteristics of patients, clinical and radiological response to INFX, and adverse drug reactions (ADRs) were summarized in Table 1.

#### *Patient 1*

The patient was a 28-year-old male with 11-year history of BD referred with fever, headache, right-sided weakness, decreased level of consciousness for 4 days. Brain MRI revealed an extending lesion in posterior limb of left internal capsule and thalamus with extension to cerebral peduncle, midbrain, pons, and upper medulla associated with a few small white matter lesions. He improved with intravenous methylprednisolone (IVMP) 1 g/day for 7 days; and then prednisolone (PDSN) 75 mg/day tapered to 5 mg/day.

Firstly, pulsed cyclophosphamide (CTX) 500 mg IV monthly was started. But he had three attacks of fever, headache, weakness, and incontinence in next 2 years. Therefore, INFX 3 mg/kg was added to CTX and low-dose PDSN. The patient improved to some degree after the first administration of INFX. Follow-up MRI showed diminishment of the previous extending lesion but evolution of other small lesions in both thalami and left frontal periventricular area. Despite initial promising results, he had a progressive course of neurological deficits with dementia, paraparesis, and incontinence (pseudobulbar palsy). In last attack, the patient developed drowsiness, stupor and then coma, and passed away.

#### *Patient 2*

The patient was a 43-year-old male with BD for 9 years who referred with progressive spastic quadriparesis, dementia, and incontinence after one episode of stroke-like manifestations. Brain MRI showed several medium-sized hypersignal lesions in periventricular and centrum semiovale, midbrain and pons. Monthly pulses of CTX (500–1,000 mg) were administered for 9 months and PDSN (30–2.5 mg/day) for 3 months. Due to unsatisfactory response, INFX (5 mg/kg) was added to CTX. Weakness, mental activity, and incontinence improved gradually. Brain MRI also revealed diminishment in size and number of the lesions.

The patient received cumulative dose of 1,200 mg, but he could not afford the drug then. After discontinuation of INFX, he had been attack-free on monthly CTX (500 mg/month) and then methotrexate (MTX) 12.5 mg/week and PDSN 5 mg/day. In last follow-up, 16 months after INFX initiation, he had no motor or urinary disability but mild mental disorder.

#### *Patient 3*

A 37-year-old man presented with acute confusional state, weakness, corticospinal signs and bilateral diamnesencephalic lesions in the brain MRI. He had recurrent oral and genital ulcers and acne-like lesions before, but diagnosis of BD had been neglected. Pathergy reaction was positive. His level of consciousness improved by IVMP 1 g/day for 7 days; and then PDSN 60 mg/day tapered to 30 mg/day. Due to severity of clinicoradiological manifestations, it was decided that INFX (5 mg/kg) and CTX (1,000 mg IV monthly) to be started from the beginning. He improved according to mental and motor activities and size of MRI lesions. But he refused to continue INFX due to financial problems. CTX and PDSN were continued with same schedule. He had mild motor and mental disability in 11-month follow-up.

**Table 1** Demographic and clinical characteristics of the patients and dose, therapeutic effects and adverse drug reaction of infliximab in current four patients

	Patient 1	Patient 2	Patient 3	Patient 4
Sex	M	M	M	M
Ethnicity	Iranian	Iranian	Iranian	Iranian
Age at time of IFNX administration (year)	39	43	39	41
Duration of BD/NBD at time of IFNX administration (year)	11/2	9/2	neglected	12/2
General BD manifestation	ROU, RGU, Uv, +Path	ROU, RGU, Uv	ROU, RGU, Cut, +Path	ROU, RGU, Cut, +Path
Type of NBD before IFNX administration (relapsing-remitting/primary progressive/secondary progressive)	RP	SP	PP	SP
Treatments before IFNX	Cs, Col, SSZ,CTX	Cs, Col, CTX	NA	Cs, Col, CTX
Administered IFNX Brand	Ramicade	Ramicade	Ramicade	Ramicade
Dose (mg/kg/each infusion)	3	5	5	3
Duration of treatment (weeks)	22	22	14	22
Adjuvant treatments (immunosuppressive, corticosteroids)	Cs, CTX, Col	CTX, Col	Cs, CTX, Col	Cs, Col
Initial clinical response (? 1 month after first infusion) <sup>a</sup>	+	++	++	++
Initial radiological response <sup>b</sup>	+	+	++	++
Eventual clinical response <sup>a</sup>	0	++	+	0
Adverse drug reactions	-	-	-	Varicella zoster infection
Follow-up	Deceased after 3 years	Mild mental disorder with CS and MTX(16 months)	Mild motor and mental disability with CS,CTX (11 month)	Deceased after 2 years

ROU recurrent oral ulcers, RGU recurrent genital ulcers, Uv uveitis, Cut cutaneous manifestations, +Path positive pathology reaction, RP relapsing progressive, PP primary progressive, SS secondary progressive, CS corticosteroids, Col colchicine, CTX cyclophosphamides, SSX sulfasalazine, IFNX infliximab, NA not applicable

<sup>a</sup> +++ no remained NBD symptoms and signs, and significant recovery of function; ++ mild remained NBD symptoms, and pause of progression; + remained NBD symptoms and signs, and slow progression in PP patients; 0 no change; - new relapse(s) or more severe progression

<sup>b</sup> +++ disappearance of T2WI lesions and loss of contrast enhancement; ++ >50% decrease in number and size of T2WI lesions and loss of contrast enhancement; + <50% decrease in number and size of T2WI lesions and loss of contrast enhancement; 0 no change; - increase in number and size of T2WI lesions or persistent contrast enhancement

Patient 4

A 41-year-old man who has been reported before [6].

Review of article

In 2003, Licata et al. reported a 59-year-old woman with relapse of the NBD in spite of monthly IVMP and CTX. The patient was infused with INFX 5 mg/kg intravenous infusion at weeks 0.2 and 6. Her symptoms improved within 24 h after fist infusion. Brain MRI revealed complete resolution of signal abnormalities too. She was stable in 1 month's follow/up [7].

In 2005, Sarwar et al. reported a Palestinian man with incomplete form of BD who had multifocal enhancing lesions in brain MRI and vasculitis pattern in brain biopsy. He showed a remarkable response to three doses of 3 mg/kg intravenous infusion of INFX. After TNF blockade therapy, they were able to taper Cs for the patient [8].

In 2005, Ribí et al. reported a patient with NBD who relapsed in spite of being treated with pulsed CTX and Cs. INFX at a dose of 5 mg/kg was added to previous drugs. He showed partial clinical improvement and regression of brain MRI lesions. Seven months after discontinuation of IFNX, he developed another relapse which was treated with new infusion of IFNX. The patient's neurological deficit, presented since the first episode and exacerbated by subsequent relapses, persisted in spite of INFX administration [9].

Alty et al. (2007), described a patient with longstanding NBD who was poorly responsive to AZT, CsA, MTX and thalidomide. She responded extremely well to bimonthly infusion of 3 mg/kg INFX. But they were obligated to switch to etanercept due to hepatotoxicity. The patient showed a remarkable response to twice-weekly subcutaneous injections of 25 mg etanercept too [10].

In 2007, Fujikawa et al., described a patient with refractory NBD successfully treated by INFX [11].

In 2008, Belzunegui et al. presented a young man with NBD refractory to CTX, AZT, and Cs. They treated the patient with INFX 3 mg/kg just for four doses. After initial improvement, they shifted to AZT and Cs, but NBD flared again [12].

In Pipitone et al. study (2008), IFNX induced clinical and radiological remission as an adjuvant therapy to Cs, MTX, and/or CsA in seven out of eight Italian patients with refractory NBD. No severe adverse drug effect was seen among their patients [13].

In 2008, Madanat and Madanat reported a patient with NBD refractory to AZT, CsA, and CTX. She had a good response to combination of INFX (5 mg/kg) and MTX (10 mg/week) but her pre-existing osteomalacia relapsed with infusions of INFX [14].

Table 2 Demographic and clinical characteristics of the patients and dose, therapeutic effects, and adverse drug reaction of infliximab in previous reports

Name	Year	Country	No <sup>a</sup>	Age/sex	Adjuvant drug	Dose	Course	Short-term response	Midterm response	ADR
Licata et al.	2003	Italy	1	59/F	NM	5 mg/kg	Weeks 0,2,6	Good	NM	-
Sarwar	2005	USA <sup>#</sup>	1	42/M	Cs	3 mg/kg	3 doses	Good	Good	-
Ribi et al.	2005	Switzerland	1	23/M	CTX,Cs and then AZT,Cs,	5 mg/kg	1 year, and then 16 months	Good	Fair	-
Fujikawa et al.	2007	Japan	1	36/F	Cs	3 mg/kg	Weeks 0,2,6	Good	NM	-
Alty et al.	2007	UK	1	39/F	MTX	3 mg/kg	3 years	Good	Good	Hepatotoxicity
Pipitone et al.	2008	Italy	8	Mean 40.1/6 M;2 F	Cs, MTX,or CsA	5 mg/kg	1-3 year(s)	Good:8/8	Good 7/8	-
Kikuchi et al.	2008	Japan	5	Mean:35,6/5 M	MTX,Cs	5 mg/kg	4 years	Good 5/5	Good 3/5	Transient headache, suspected subclinical pneumocystic pneumonia
Madanat and Madanat	2008	Jorda	1	49/F	MTX	5 mg/kg	NM	Good	NM	Worsening of osteomalacia
Ablos-Medina et al.	2009	Spain	1	52/F	MTX	5 mg/kg	1 year	Good	Good	-
Matsui et al.	2010	Japan	1	29/M	MTX,Cs	5 mg/kg	2 years	Good	Fair	-
Al-Arajji et al.	2010	Ten countries	18	Mean 29,4/12 M;6 F	NM	5 mg/kg	Mean; 20,9 months	NM	Good 17/18	CNS demyelination in 1/18
Current series	2011	Iran	4	Mean 40,5/4 M	See Table 1	3 or 5 mg/kg	Median 22 weeks	Good:4/4	Good:2/4	Varicella zoster in 1/4

M male, F female, ADR adverse drug reaction, NM not mentioned, Col colchicines, AZT azathioprine, CTX cyclophosphamide, CsA cyclosporine A, MTX methotrexate-<sup>a</sup> Palestinian originally

In Kikuchi et al. study (2008), INFX (5 mg/kg/day) was added to MTX in five patients with progressive NBD. Neuropsychiatric and radiological outcomes were, overall, satisfying. Interestingly, the therapeutic effect of INFX was paralleled with reduction in CSF IL-6 levels but not TNF-alpha [15]. This center presented 4-year follow-up in these patients, which was favorable in three out of five patients [16].

In 2009, Abalos-Medina et al. treated a refractory NBD patient with INFX 5 mg/kg and MTX 15 mg weekly. The patient had a dramatic clinical and radiological improvement and remained attack-free with INFX [17].

In one of Matsui et al. (2010) patients, attack of acute NBD during the chronic progressive course responded well to IFNX (5 mg/kg) and MTX, clinically, radiologically, and according to CSF IL-6 level. But this regimen could not stop the progressive course. CSF IL-6 returned to high levels too [18].

Al-Araji et al. (2010) presented the largest series of NBD patients on INFX with mean treatment of duration of 20.9 months. Favorable outcome was seen in 17 out of 18 patients. Central nervous system (CNS) demyelination as a major ADR was seen in one patient [19].

Sfikakis et al. (2007) recommended INFX for NBD patients refractory to treatment with pulsed CTX and PDSN, or AZT and PDSN [20].

In Alpsy and Akman (2009) algorithmic approach to different NBD manifestations, anti-TNF-alpha drugs were considered for patients refractory to CTX and Cs with or without AZT [21].

Borhani Haghighi and Safari (2010) proposed a therapeutic algorithm for NBD. INFX or other anti-TNF-alpha drugs should be kept for low-risk patients refractory to two stages of immune-suppressant therapy or high-risk patients refractory to one stage of immune-suppressants [22].

## Discussion

Our results with INFX were not as promising as the previous reports. Collectedly, 33 out of 39 (84.6%) of abovementioned reports had good clinical results. (Table 2) CNS-specific response in a review of anti-TNF agents for general BD was 83% [4]. The issue of publication bias should be kept in mind. In our study, clinical responses were unsatisfactory for two patients on 3 mg/kg regimen; and good in two patients on 5 mg/kg regimen.

Monotherapy versus combination therapy is another concern. In prospective studies with more than five patients, sustained response to INFX was seen in 4/5 patients on monotherapy, 1/1 on INFX+CsA, and 5/5 on IFNX+MTX [4]. In current series, the patients who receive 5 mg/kg dose INFX and monthly CTX pulses had better clinical and radiological responses too.

High cost of the drug made two patients to discontinue the drug. The issue of the cost should be highly considered in developing countries. A remission-induction course anti-TNF drug+immunosuppressive, which replaced by immunosuppressive alone, can be a resolution. This policy was effective in some previous reports [8, 11] but not in the others [9].

Varicella zoster infection, which was seen in one of our patients, has also been reported in another patient of BD on IFNX.[23] Other major reported ADRs such as tuberculosis and other opportunistic infections [4], evolution of lymphoma [4], worsening of osteomalacia [14], and hepatotoxicity [10] were not seen in our patients. CNS demyelination has been reported in one patient of Al-Araji series [19]. Differential diagnosis from NBD per se with multiple sclerosis-like manifestations [24] is crucial.

As shortcomings, we did not measure serum and CSF IL-6 and TNF-alpha and anti-infliximab antibodies in our patients. Follow-up duration was also relatively short in the last two patients.

Of patients with parenchymal NBD, 35%, 28%, and 20.4% entered a progressive course in large Turkish [25], Japanese [26], and Iranian series [unpublished data], respectively. In a 7-year longitudinal study, we have recently shown incremental pattern in the number of lesions and MRI burdens in patients with parenchymal NBD despite currently available treatments [24]. It necessitates selection of more efficacious regimens. Current case series and literature review show INFX with adjuvant immunosuppressive drug and tapering doses of Cs, if administered in early course of progressive NBD, can be helpful. But it is not the magic bullet.

**Disclosures** None

## References

1. Borhani Haghighi A, Pourmand R, Nikseresht AR (2005) Neuro-Behcet disease: a review. *Neurologist* 11:80–89
2. Borhani-Haghighi A, Samangooie S, Ashjzadeh N, Nikseresht A, Shariat A, Yousefipour G, Safari A (2006) Neurological manifestations of Behcet's disease. *Saudi Med J* 27:1542–1546
3. Borhani Haghighi A (2009) Treatment of neuro-Behcet's disease: an update. *Expert Rev Neurother* 9:565–574
4. Arida A, Fragiadaki K, Giavri E, Sfikakis PP (2010) Anti-TNF agents for Behcet's disease: analysis of published data on 369 patients. *Semin Arthritis Rheum*. doi:10.1016/j.semarthrit.2010.09.002
5. International Study Group for Behcet's Disease. Criteria for diagnosis of Behcet's disease. (1990) *Lancet* 335:1078–1080
6. Borhani Haghighi A, Safari A (2008) Anti-tumor necrotic factor antibody for treatment of neuro-Behcet's disease, a case report. *Clin Neurol Neurosurg* 110:315–316
7. Licata G, Pinto A, Tuttolomondo A, Banco A, Ciccio F, Ferrante A, Triolo G (2003) Anti-tumour necrosis factor alpha monoclonal antibody therapy for recalcitrant cerebral vasculitis in a patient with Behcet's syndrome. *Ann Rheum Dis* 62:280–281

8. Sarwar H, McGrath H Jr, Espinoza LR (2005) Successful treatment of long-standing neuro-Behcet's disease with infliximab. *J Rheumatol* 32:181–183
9. Ribí C, Sztajzel R, Delavelle J, Chizzolini C (2005) Efficacy of TNF(alpha) blockade in cyclophosphamide resistant neuro-Behcet disease. *J Neurol Neurosurg Psychiatr* 76:1733–1735
10. Alty JE, Monaghan TM, Bamford JM (2007) A patient with neuro-Behcet's disease is successfully treated with etanercept: further evidence for the value of TNFalpha blockade. *Clin Neurol Neurosurg* 109:279–281
11. Fujikawa K, Aratake K, Kawakami A, Aramaki T, Iwanaga N, Izumi Y, Arima K, Kamachi M, Tamai M, Huang M, Nakamura H, Nishiura Y, Origuchi T, Ida H, Eguchi K (2007) Successful treatment of refractory neuro-Behcet's disease with infliximab: a case report to show its efficacy by magnetic resonance imaging, transcranial magnetic stimulation and cytokine profile. *Ann Rheum Dis* 66:136–137
12. Belzunegui J, Lopez L, Paniagua I, Intxausti JJ, Maiz O (2008) Efficacy of infliximab and adalimumab in the treatment of a patient with severe neuro-Behcet's disease. *Clin Exp Rheumatol* 26:S133–S134
13. Pipitone N, Olivieri I, Padula A, D'Angelo S, Nigro A, Zuccoli G, Boiardi L, Salvarani C (2008) Infliximab for the treatment of neuro-Behcet's disease: a case series and review of the literature. *Arthritis Rheum* 59:285–290
14. Madanat WY, Madanat AY (2008) Worsening of osteomalacia in a patient successfully treated for neuro-Behcet's disease with infliximab. *Clin Exp Rheumatol* 26:S128–S129
15. Kikuchi H, Aramaki K, Hirohata S (2008) Effect of infliximab in progressive neuro-Behcet's syndrome. *J Neurol Sci* 272:99–105
16. Kikuchi H, Asako K, Takayama M, Arinuma Y, Hirohata S (2010) Infliximab therapy for chronic progressive neuro-Behcet's disease: a four-year follow-up study. *Clin Exp Rheumatol* 28: S147–S147
17. Abalos-Medina GM, Sanchez-Cano D, Ruiz-Villaverde G, Ruiz-Villaverde R, Quirosa Flores S, Raya Alvarez E (2009) Successful use of infliximab in a patient with neuro-Behcet's disease. *Int J Rheum Dis* 12:264–266
18. Matsui T, Ishida T, Tono T, Yoshida T, Sato S, Hirohata S (2010) An attack of acute neuro-Behcet's disease during the course of chronic progressive neuro-Behcet's disease: report of two cases. *Mod Rheumatol* 20:621–626
19. Al-araji A, Saip ASS, Constantinescu C, Akman-demir G, Arayssi T, Espinoza L, Findling O, Garcia F, Hirohata S, Keogan M, Lo Monaco A, Pay S, Ramo C, Van Laar J, Zandi M (2010) Treatment of neuro-Behcet's disease with infliximab. An International Multicentre Case-Series of 18 patients. *Clin Exp Rheumatol* 28:S119–S119
20. Sfrikakis PP, Markomichelakis N, Alpsoy E, Assaad-Khalil S, Bodaghi B, Gul A, Ohno S, Pipitone N, Schirmer M, Stanford M, Wechsler B, Zouboulis C, Kaklamanis P, Yazici H (2007) Anti-TNF therapy in the management of Behcet's disease—review and basis for recommendations. *Rheumatology (Oxford)* 46:736–741
21. Alpsoy E, Akman A (2009) Behcet's disease: an algorithmic approach to its treatment. *Arch Dermatol Res* 301:693–702
22. Borhani Haghighi A, Safari A (2010) Proposing an algorithm for treatment of different manifestations of neuro-Behcet's disease. *Clin Rheumatol* 29:683–686
23. Lanthier N, Parc C, Scavennec R, Dhote R, Brezin AP, Guillevi L (2005) Infliximab in the treatment of posterior uveitis in Behcet's disease. Long term follow up in four patients. *Presse Méd* 34:916–918
24. Borhani Haghighi A, Sarhadi S, Farhangiz S (2010) MRI findings of neuro-Behcet's disease. *Clin Rheumatol*. doi:10.1007/s10067-010-1650-9
25. Akman-Demir G, Serdaroglu P, Tasci B (1999) Clinical patterns of neurological involvement in Behcet's disease: Evaluation of 200 patients. *Brain* 122(Pt 11):2171–2182
26. Ideguchi H, Suda A, Takeno M, Kirino Y, Ihata A, Ueda A, Ohno S, Baba Y, Kuroiwa Y, Ishigatsubo Y (2010) Neurological manifestations of Behcet's disease in Japan: a study of 54 patients. *J Neurol* 257:1012–1020

Copyright of Clinical Rheumatology is the property of  
may not be copied or emailed to multiple sites or posted to a listserv without the copyright holder's express  
written permission. However, users may print, download, or email articles for individual use.